STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 File#: 69.25B
(707) 649-5453 ' '

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, P.R. China Report No: NCR-000844
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 20-Sep-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island NCR # ZPMC-0806

Type of problem:

Welding [] Concrete [ Other

Welding [J Curing ] Procedural Bridge No: 34-0006

Joint fit-up [J Coating L1 Other [J  Component: LD3025A

Procedural [ Procedural [J Description:

Reference Description: Heat straightening without Engineer's approval and exceeding maximum allowable
temperature during heat working.

Description of Non-Conformance:

During Caltrans Quality Assurance in-process observations of the Longitudinal Diaphragm, LD3025A,

fabrication, this Quality Assurance Inspector (QA) observed ZPMC personnel performing heat straightening

work under the guidelines of an HSR1 when an HSR was required. Furthermore, the metal was heated above

the maximum allowable temperature during heat straightening. Specific details pertaining to thisincident are

listed below:

-Materia was heated to a bright red condition.

-This QA Inspector observed that a 760°C Tempilstik melted when struck against the heated area of the

material. -A temperature indicating crayon, digital temperature measurement gauge, or other similar means of

monitoring the temperature was not utilized by ZPMC Quality Control (QC) and the actual maximum attained

temperature was not measured.

-The effected welds are identified as L D3025-001-083,084,177 and 178.

-These welds are Compl ete Joint Penetration (CJP) bultt joints, joining Lifting Lug plates X3514F and X3514B

(SPCM) to LD web plate X3451B (SPCM and TTP).

-The LD web plate material thicknessis 18 mm.

-Distortion was measured to be approximately12mm over a distance of 1000mm.

-ZPMC QC provided HSR1 identified as HSR1 7375 when asked for the recoding documents.

-The affected member is located in Sub assembly Bay#3.

For further information, please see the pictures below.
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QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 3)
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Distortion measured to be appx.12 mm per 1000 mm length.

Applicablereference:
Caltrans Special Provisions Section 8-3: “For material more than 16 mm, the Contractor shall not heat
straighten members more than 3 in 1000 without prior approval of the Engineer”.

AWS 1.5 2002 section 3.7.3 “Members distorted by welding shall be straightened by mechanical means or by
carefully supervised application of alimited amount of localized heat as approved by the Engineer. The
temperature of the heated areas as measured by approved methods shall not exceed 600°C [1100°F] for
guenched and tempered steel nor 650°C [1200°F] (adull, red color) for other steels. The part to be heated for
straightening shall be substantially free of stress and from external forces, except those stresses resulting from
the mechanical straightening method used in conjunction with the application of heat.”

Who discovered the problem:  Surendra Prabhu

Name of individual from Contractor notified: Mr. Wang Wen Bin

Time and method of notification: 0830 hours, 09-20-2010, Verba

Name of Caltrans Engineer notified: = Ching Chow

Time and method of notification: 0700 hours, 09-22-2010, email

QC Inspector's Name: No

Was QC Inspector awar e of the problem:
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QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 3 of 3)

[ Yeslvl No
Contractor's proposal to correct the problem:
N/A
Comments:
Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh,(818) 292-0659, who represents the
Office of Structural Materials for your project.

I nspected By: Simonis,Jim QA Inspector

Reviewed By: Wahbeh,Mazen SMR
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DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
333 Burma Road
Oakland CA 94607

Gftrans Tel: Fax:
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A JV Date: 22-Sep-2010
375 BURMA ROAD
OAKLAND CA 95607 Contract No: 04-0120F4
04-SF-80-13.2/13.9
Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.03.06-000801
Subject: NCR No. ZPMC-0806

Reference Description:  Heat straightening without Engineer's approval and exceeding maximum allowable temperature during heat working.

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with arequirement of the contract document as
indicated below:
Materia or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
L] Recurring QC issue that constitutes a systematic problem in quality control.
[ Non-Conformance Resolved.
Material Location: OBG Lift: 13
Remarks:
During Caltrans Quality Assurance in-process observations of the Longitudinal Diaphragm, LD3025A, fabrication, Caltrans Quality
Assurance Inspector (QA) observed ZPMC personnel performing heat straightening work under the guidelines of an HSR1 when an
HSR was required. Furthermore, the metal was heated above the maximum allowable temperature during heat straightening. Specific
details pertaining to thisincident are listed below:
-Material was heated to a bright red condition.
-This QA Inspector observed that a 760°C Tempilstik melted when struck against the heated area of the material.
-A temperature indicating crayon, digital temperature measurement gauge, or other similar means of monitoring the temperature was
not utilized by ZPMC Quality Control (QC) and the actual maximum attained temperature was not measured.
-The effected welds are identified as L D3025-001-083,084,177 and 178.
-These welds are Complete Joint Penetration (CJP) butt joints, joining Lifting Lug plates X3514F and X3514B (SPCM) to LD web
plate X3451B (SPCM and TTP).
-The LD web plate material thicknessis 18 mm.
-Distortion was measured to be approximately12mm over a distance of 2000mm.
-ZPMC QC provided HSR1 identified as HSR1 7375 when asked for the recoding documents.
-The affected member islocated in Sub assembly Bay#3.
Action Required and/or Action Taken:
Propose aresolution for the identified non-conformance with revised procedures to prevent future occurrences. A response for the
resolution of thisissue is expected within 7 days.

Transmitted by: Laraine Woo Transportation Engineer
Attachments: ZPMC-0806

ogral " 05.03.06-000801,NCT
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NCT
( Continued Page 2 of 2 )

cc: Rick Morrow, Gary Pursell, Peter Siegenthaler, Stanley Ku, Brian Boal, Jason Tom, Contract Files, Ching Chao, Bill Casey
File 05.03.06

05.03.06-000801,NCT
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Ameri[}aﬂ d AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u o R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120/ Fax (510) 839-0666

A JOINT YENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 12-Oct-2010
333 Burma Road Contract No.: 04-0120F4

Oakland CA 94607 04-SF-80-13.2/ 13.9
Attention: Siegenthaler, Peter Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-000804 Rev: 00
Ref: 05.03.06-000801

Subject: NCR No. ZPMC-0806

Contractor's Proposed Resolution:

Reference Resolution: After heating, ZPMC performed NDT and is providing the result to show the material is acceptable. Based on this
ZPMC requests closure of this NCR.

ZPMC acknowledges that this piece was overheated. In the future, work crews who perform overheating will be fined in order to pay for the
overheated part. This financial penalty will be a deterrent to workers performing overheating. In this case, ZPMC conducted hardness testing
of the heated area (Area 1-4) and an adjacent area unaffected by overheating (Area 5) to show that the heating did not adversely affect the
material hardness. After heating, ZPMC performed NDT and is providing the result to show the material is acceptable. Based on this ZPMC
requests closure of this NCR.

Submitted by: Ishibashi, Joshua
Attachment(s): ABF-NPR-000804R00;

Caltrans' comments: Status: CLO
Date: 13-Oct-2010

The proposed resolution is acceptable. This NCR is considered closed.

Submitted by:  Woo, Laraine Date: 13-Oct-2010

Attachment(s):
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@ No. B-901
LETTER OF RESPONSE

TO: American Bridge/Flour
DATE: 2010-10-11
REGARDING: NCR-000844(ZPMC-0806)

ZPMC has issued an internal NCR of this prolem. ZPMC QA personnel have talked over this with
the project manager, and an internal warning report was released to all the working shop after then
to address this issue. ZPMC is providing the hardness test report and the NDT record to show the
soundness of the over heated area. Based on this, please consider closure of this NCR.

ATTACHMENT:

NCR-000844(ZPMC-0806)

B787-UT-15540

B787-UT-15541

B787-MT-30068

HARDNESS TESTING RESULTS FOR ZPMC-0806

\4 ~2”

[ [(l {w[a R T




DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
333 Burma Road

" iigiaca Oakland CA 94607
Gaftrans Tel: Fax:
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A JV Date: 22-Sep-2010

375 BURMA ROAD

OAKLAND CA 95607 Contract No: 04-0120F4

04-SF-80-13.2/13.9

Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.03.06-000801
Subject: NCR No. ZPMC-0806

Reference Description:  Heat straightening without Engineer's approval and exceeding maximum allowable temperature during heat working.

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract document as .
indicated below:
Material or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
L] Recurring QC issue that constitutes a systematic problem in quality control.
] Non-Conformance Resolved.
Material Location: 0BG Lift: 13
Remarks:
During Caltrans Quality Assurance in-process observations of the Longitudinal Diaphragm, LD3025A, fabrication, Caltrans Quality
Assurance Inspector (QA) observed ZPMC personnel performing heat straightening work under the guidelines of an HSR1 when an
HSR was required. Furthermore, the metal was heated above the maximum allowable temperature during heat straightening. Specific
details pertaining to this incident are listed below:
-Material was heated to a bright red condition.
-This QA Inspector observed that a 760°C Tempilstik melted when struck against the heated area of the material.
-A temperature indicating crayon, digital temperature measurement gauge, or other similar means of monitoring the temperature was
not utilized by ZPMC Quality Control (QC) and the actual maximum attained temperature was not measured.
-”l_'he effected welds are identified as LD3025-001-083,084,177 and 178, P A § gt
-These welds are Complete Joint Penetration (CJP) butt joints, joining Lifting Lug plates X3514F and X3514B (SPCM) to LD web
plate X3451B (SPCM and TTP).
-The LD web plate material thickness is 18 mm.
-Distortion was measured to be approximately12mm over a distance of 1000mm,
-ZPMC QC provided HSR1 identified as HSR1 7375 when asked for the recoding documents.
-The affected member is located in Sub assembly Bay#3.
Action Required and/or Action Taken:
Propose o resolution for the identified non-conformance with revised procedures to prevent future occurrences. A response for the

resolution of this issue is expected within 7 days.

Transmitted by: Laraine Woo Transportation Engineer
Attachments: ZPMC-0806

N vs03.06000801ncT Page I of 2




NCT -
{ Continued Page 2 of 2 )

cc: Rick Morrow, Gary Pursell, Peter Siegenthaler, Stanley Ku, Brian Boal, Jason Tom, Contract Files, Ching Chao, Bill Casey
File: 05.03.06

ax i
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STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION P
DIVISION OF ENGINEERING SERVICES 2%

Office of Structural Materials AL ‘%:i"

Quality Assurance and Source Inspection *é;‘—.,w g
Contract #: 04-0120F4

Bay Area Branch

690 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 e
(707) 649-5453 File #: 69.25B

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, P.R. China Report No: NCR-000844
Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 20-Sep-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island NCR #: ZPMC-0806

Type of problem:

Welding [1 Concrete [ Other

Welding [J Curing L1 Procedural Bridge No: 34-0006

Joint fit-up [] Coating [ Other [l  Component: LD3025A

Procedural [] Procedural [] Description:

Reference Description: Heat straightening without Engineer's approval and exceeding maximum allowable
temperature during heat working.

Description of Non-Conformance:

During Caltrans Quality Assurance in-process observations of the Longitudinal Diaphragm, LD3025A,

fabrication, this Quality Assurance Inspector (QA) observed ZPMC personnel performing heat straightening

work under the guidelines of an HSR1 when an HSR was required. Furthermore, the metal was heated above

the maximum allowable temperature during heat straightening. Specific details pertaining to this incident are

listed below:

-Material was heated to a bright red condition.

-This QA Inspector observed that a 760°C Tempilstik melted when struck against the heated area of the

material. -A temperature indicating crayon, digital temperature measurement gauge, or other similar means of

monitoring the temperature was not utilized by ZPMC Quatity Cottrol (QC) and the actual maXifium attained

temperature was not measured.

-The effected welds are identified as LD3025-001-083,084,177 and 178.

-These welds are Complete Joint Penetration (CJP) butt joints, joining Lifting Lug plates X3514F and X3514B

(SPCM) to LD web plate X3451B (SPCM and TTP). . =

-The LD web plate material thickness is 18 mm.

-Distortion was measured to be approximatelyl2mm over a distance of 1000mm.

-ZPMC QC provided HSR1 identified as HSR1 7375 when asked for the recoding documents.

-The affected member is located in Sub assembly Bay#3.

For further information, please see the pictures below.
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QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continned Page 2 of 3 )
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Distortion meas| g appx.i12 mm perd000imm length.

Applicable reference:
Caltrans Special Provisions Section 8-3: “For material more than 16 mm, the Contractor shall not heat
straighten members more than 3 in 1000 without prior approval of the Engineer”.

AWS 1.5 2002 section 3.7.3 “Members distorted by we!din—g shalﬁne straightened by mechanical means or by
carefully supervised application of a limited amount of localized heat as approved by the Engineer. The
temperature of the heated areas as measured by approved methods shall not exceed 600°C [1100°F] for
quenched and tempered steel nor 650°C [1200°F] (a dull, red color) for other steels. The part to be heated for
straightening shall be substantially free of stress and from external forces, except those stresses resulting from
the mechanical straightening method used in conjunction with the application of heat.” '

Who discovered the problem:  Surendra Prabhu

Name of individual from Contractor notified: Mr. Wang Wen Bin

Time and method of notification: 0830 hours, 09-20-2010, Verbal

Name of Caltrans Engineer notified: ~Ching Chow

Time and method of notification: 0700 hours, 09-22-2010, email

QC Inspector's Name: No

Was QC Inspector aware of the problem:

:ﬁz TL-15,0Quality Assurance -- Non-Conformance Report Page 2 of 3




QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continned Page 3 of 3 )

L] Yes[¥] No
Contractor's proposal to correct the problem:
N/A
Comments:
This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh,(818) 292-0659, who represents the
Office of Structural Materials for your project.

Inspected By: Simonis,Jim QA Inspector

Reviewed By: Wahbeh,Mazen - SMR
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@ REPORT OF ULTRASONIC EXAMINATION
UTHG RS

REPORT NO. ##4i2 B787-UT-15540 DATE 2010.10.06 PAGE 1 OF 2 Revision No: 0
PROJECT NO. : T4 S ZP06-787 CONTRACTOR: CALTRANS
ITEMS NAME: DRAWING NO.: CALTRANS CONTRACT NO.: 04-0120F4
13 SUSPENDER
157 BRACKET SRS .
BT ER H5 InM TiE%S
REFERENCING CODE %4 ACCEPTANCE STANDARD #4551 PROCEDURE NO. 5%
AWS D1.5-2002 AWS D1.5-2002(Table 6.3) ZPQC-UT-01
WELDING PROCESS #4& 4 JOINT TYPE J4#2457) CALIBRATION DUE DATE ¥ 488 IE 77 %01
FCAW T JOINT Dec. 28%7 2010
EQUIPMENT &4 MANUFACTURER #lit 1 MODEL NO. #:% % SERIAL NO. /551433
UT SCOPE OLYMPUS EPOCH-4B 51392712
CALIBRATION BLOCK it COUPLANT #5 &1 MATERIALITHICKNESS #f ¥} /Z i
AWS IIW BLOCK TYPE Il c.M.C ATOSM-345F2/T2 -X 22/40/30/18mm
TRANSDUCER #ik
MANUFACTURER | ANGLE FREQUENCY SIZE MANUFACTURER| ANGLE | FREQUENCY SIZE
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Reference Level #:R# A 20dB
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LD3025-001-074 70 48 ~ | acc. | 100%
LD3025-001-175 70 48 AcCC. | 100%
LD3025-001-176 70 48 ACC. 100%
LD3025-001-083 70 48 AccC. | 100%
LD3025-001-178 70 48 ACC. | 100%
LD3025-001-179 70 48 ACC. | 100%
LD3025-001-180 70 48 ACC. | 100%
EXAMINED BY £ REVIEWED BY ?ﬁ#
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(FORM# ZPQC-UT01)




1

(ZeMc

REPORT OF ULTRASONIC EXAMINATION

UTHGHR &

REPORT NO. {45 B787-UT-15540 DATE 2010.10.06 PAGE 2 OF 2 Revision No: 0
DECIBELS# Il DISCONTINUITY Fifgttt g
: B
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LD3025-001-187 70 48 ACC. 100%
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@ REPORT OF ULTRASONIC EXAMINATION
UTHRGIR &

REPORT NO. fi#4S B787-UT-15541 DATE 2010.10.06 PAGE 1 OF 1 Revision No: 0
PROJECT NO. : T4 % ZP06-787 CONTRACTOR: CALTRANS
ITEMS NAME: DRAWING NO.: CALTRANS CONTRACT NO.: 04-0120F4
13 SUSPENDER
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T EiRy mHIEES
REFERENCING CODE #4415 ACCEPTANCE STANDARD 21t PROCEDURE NO. B4 8
AWS D1.5-2002 AWS D1.5-2002(Table 6.3) ZPQC-UT-01
WELDING PROCESS BiEH JOINT TYPE #4838 1 CALIBRATION DUE DATE {8 & [F# ¢ i1
FCAW T JOINT Dec. 28°%7 2010
EQUIPMENT # % MANUFACTURER il 7§ MODEL NO. #x5S SERIAL NO. #5482
UT SCOPE OLYMPUS EPOCH-4B 51392712
CALIBRATION BLOCK itk COUPLANT 32 #| MATERIALITHICKNESS #fk| 5 i
AWS |IW BLOCK TYPE 1l cmMm.c AT09M-345F2/T2 -X 22/40/30M8mm
TRANSDUCER #:k
MANUFACTURER ANGLE FREQUENCY SIZE MANUFACTURER| ANGLE FREQUENCY SIZE
il fifE AMER R~ i pitiia Mz R
AMERICA 70° 2.25MHz 0.75%0.625 in
Reference Level #:3%5 R &AL 20dB
Base metal inspected per AWS D1.5-2002 Section 6.19.5 0° UT OK.
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. 5
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AFTER HSR(B)-9375
BLANK
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REPORT OF MAGNETIC:‘ PARTICLE EXAMINATION
B R B4R

REPORT NO. #i %45 B787-MT-30068

DATEHA#1 2010.10.06

PAGE OFI#% 5/9

Revision No: o

e

% SIGN / B DATE

PROJECT NO. CONTRACTOR;:
ZP06-787 CALTRANS
TR A P
BRAWING NO. L9028 CALTRANS CONTRACT NO.:
. 04-0120F4
= 13 LIFT I TR 5
REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
22 3V H D EE i by BF4a5 LR TE AR
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°7 ,2010
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LD3025-001-166 ACC. - LO0%MT
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REPORT OF MAGNETIC: PARTICLE EXAMINATION
B R AR

REPORT NO. #1#5 45 B787-MT-30068

DATEHJH 2010.10.06

PAGE OFHW#E 1/9

Revision No: 0 _

PROJECT NO. CONTRACTOR:
ZP06-787 . CALTRANS
IE‘?A% m }-’ :
DRAWING NO. —— CALTRANS CONTRACT NO.:
: 04-0120F4

[HiE=H 13 LIFT IMHIERS

REFERENCING CODE ACCEPTANCE STANDARD PROCEDURE NO. CALIBRATION DUE DATE

B e ) Ei- i BFERS { s R EF M

AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28%7 2010

EQUIPMENT ## MANUFACTURER #i1% 7§ MODEL NO. H:s4:8 SERIAL NO. 4 E

MT YOKE USA MODEL #ES-X 13995

MAGNET]Z]NG METHOD Continuous magnetic yoke CURRENT
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R TR AR
MATERIAL TO BE v WELDING #2444 i i
Material & thickness A709M-345T2/F2-X

EXAMINED O CASTING #Y: T JELE -

elLoE o] O FORGING it 8/18/22/25/30/40 mm

WELDING PROCESS TYPE OF JOINT

FCAW T-JOINT
L s ok ]
DISCONTINUITY A~k e — —
WELD L.D. LENGTH Nmm| ACC
O INDICATION TYPE I EEL it #eii:
it Fa

LD3025-001-051 ACC. LOO%MT
LD3025-001-052 ACC. 100%MT
LD3025-001-053 ACC. 100%MT
LD3025-001-058 ACC. LOO%MT
LD3025-001-059 ACC. 100%MT
LD3025-001-060 Sl R ACC. L L00%MT
LD3025-001-083 ACC. 100%MT
LD3025-001-084 ACC. 100%MT
L.D3025-001-085 ACC. = 100%MT
LD3025-001-090 ACC. 100%MT
LD3025-001-091 ACC. 100%MT
LD3025-001-092 ACC. LOO%MT
LD3025-001-054 ACC. 100%MT
LD3025-001-055 ACC. 100%MT
LD3025-001-056 ACC. 100%MT

EXAMINED BY E 4§

Chu Ziging
LEVEL -1l SIGN %4

f%ﬂ/\/\v 20 g ins Yoo, 19,6 b
DATE Eilfln

REVIEWED BY ##

ﬁéma_ﬁifﬂ_zémrmﬁf € ‘6
LEVEL-l  SIGN I DATEA W

Jifit4E / QCM

%< SIGN / H i DATE

A FFCUSTOMER

%5 SIGN / H Il DATE

(FORM# ZPQC-MTO1)
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STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Changxing Island, P.R. China Report No: NCS-000776
Prime Contractor: American Bridge/Fluor Enterprises, a vV Datee  13-Oct-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing IslandNCR #. ZPMC-0806

Type of problem:

Welding [] Concrete [ Other
Welding [J Curing ] Procedural Bridge No: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural [ Procedural [ Descripton:

Date the Non-Conformance Report waswritten:  20-Sep-2010

Description of Non-Conformance:

During Caltrans Quality Assurance in-process observations of the Longitudinal Diaphragm, LD3025A,
fabrication, this Quality Assurance Inspector (QA) observed ZPMC personnel performing heat straightening
work under the guidelines of an HSR1 when an HSR was required. Furthermore, the metal was heated above
the maximum allowable temperature during heat straightening. Specific details pertaining to thisincident are
listed below:

-Material was heated to a bright red condition.

-This QA Inspector observed that a 760°C Tempilstik melted when struck against the heated area of the
material. -A temperature indicating crayon, digital temperature measurement gauge, or other similar means of
monitoring the temperature was not utilized by ZPMC Quality Contral (QC) and the actual maximum attained
temperature was not measured.

-The effected welds are identified as L D3025-001-083,084,177 and 178.

-These welds are Compl ete Joint Penetration (CJP) butt joints, joining Lifting Lug plates X3514F and X3514B
(SPCM) to LD web plate X3451B (SPCM and TTP).

-The LD web plate material thicknessis 18 mm.

-Distortion was measured to be approximately12mm over a distance of 1000mm.

-ZPMC QC provided HSRL1 identified as HSR1 7375 when asked for the recoding documents.

-The affected member islocated in Sub assembly Bay#3.

Contractor's proposal to correct the problem:

"ZPM C acknowledges that this piece was overheated. In the future, work crews who perform overheating will
be fined in order to pay for the overheated part. Thisfinancia penalty will be a deterrent to workers
performing overheating. In this case, ZPMC conducted hardness testing of the heated area (Area 1-4) and an
adjacent area unaffected by overheating (Area 5) to show that the heating did not adversely affect the material
hardness. After heating, ZPMC performed NDT and is providing the result to show the material is acceptable.”
Corrective action taken:

TL-16,QA -- Non-Conformance Resolution Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION
( Continued Page 2 of 2 )

-Performed NDT verification of the welds at the heated area
-Performed hardness testing to demonstrate that the heating did not adversely affect the base material hardness.
Did corrective action require Engineer's approval ? [] Yesl¥l No

If so, name of Engineer providing approval: Date:
|s Engineer's approval attached? [] Yes¥l No
Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh, +(86) 134.7247.7571, who represents the
Office of Structural Materials for your project.

I nspected By: Tsang,Eric Quality Assurance I nspector

Reviewed By: Wahbeh,Mazen QA Reviewer

TL-16,QA -- Non-Conformance Resolution Page 2 of 2
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